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B #EpifL AP]8. 0/2.5 18V 2. 5Ah 45Wh
BT 4 AR Chinese
Name of Sample | = 5 Li-ion battery pack AP18.0/2.5 18V 2.5Ah 45Wh
English
ey e 1117060062
Sample No.
EXR N MR EE sk A E)
Consignor /
Y ¥ TS 5 AT A
Manufacturer Nanjing Chervon Industry co.,Ltd
Boiml 7 ik BeaE (LT RBRYERMERCE RRAMARAETF
"Recommendations on the TRANSPORT OF

Criteria ST/SG/AC. 10/11/Rev.6 38.3

B E (T BtEinng

D R ARHEF D

3 E AT
_;j)t';h-/{i ST/SG/AC. 10/11/Rev. 6 38.3 UNITED NATIONS “Recommendations on the TRANSPORT OF
Criterion DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 6 38.3
Foudrs ; N
;#“rﬁ‘ SIS
ppearance Black Plasti¢s cement shell
" - n 1
ik B 2017-06-08 BWALBI | 9017-06-12 ~ 2017-07-05
Accepted Date Test Date
R 8 e RO AR =30 ; il FoH ; SRAFIEH
= Altitude simulation, Thermal tes ack, External short
Test ltems circuit, Impact, Oveggéhe -
Zpale, HREREETGE CRTRRTTI L)
. ST/SG/AC. 10/11/Rev. 6 38. SFRUEZEK.
AR E  |The sample has passed the test items TTONS #Recghmendations on the
TRANSPORT OF DANGEROUS GOODS” Manual of Tesys and CriteFia ST/SG/AC. 10/11/Rev. 6
Conclusion 38.3 _
2017-07-06
&3 T[T 78 HL 4T HidthZARechargeable Lithium Batteny. /
Comment
& i bR / B S A
Consignor 211106
Addiess Post Code
» r 7 9. 1l
R ST B S T €
Approver: Checker: Compiler:
R4

Title:

FlRTHIF (Vice chief engineer)
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Name of Test Standard requirement or The ;
No. tems Elauss Numberaf Skamdard Test Result | Conclusion | Remark
l_il_tﬁﬁil <<i‘fé-T‘ﬁ:;iiﬁﬁ%%ﬁﬁﬂfjﬂz&%ﬂiﬂ%&%ﬂmﬂm
2 FY ST/SG/AC. 10/11/Rev. 6 38.3 REET. 1 W2 1
1 ﬁﬁﬁm UN Manual of Tests and Criteria See Appendix 1 Fay 4 /
Altitude ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test T|1 Passed
simulation o
B (T T s A g TS S ANBERY
SR FY ST/SG/AC. 10/11/Rev. 6 38.3 WIET. 2 | | W 2
2 eALL] UN Manual of Tests and Criteria See Appendix 2 -«3-,}:& /
Thermal test  [S1/S6/AC. 10/11/Rev. 6 Section 38.3 Test T|2 Passed
B (kT T s DiE R BT R AhEAY
R FHUEY ST/SG/AC. 10/11/Rev. 6 38.3 WRIT. 3 | | WP 3
3 ; : UN Manual of Tests and Criteria See Appendix 3 S /
Vibration ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test T3 Passad
oW T Tk e e Ry
M F) ST/SG/AC. 10/11/Rev. 6 38.3 RIGT. 4 | | WLFHFE 4 "
4 UN Manual of Tests and Criteria See Appendix 4 Fasy
Shock ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test Tj4 [0 "PPENELX Beasred /
1}@;}?};}5 «?H;fézi%‘-b’?%‘/ﬁmmﬂﬁi&%ﬂiﬁﬁ?nw{ﬂ
= FH) ST/SG/AC. 10/11/Rev. 6 38.3 WRIT.5 | | WMt 5
5 &}ﬁ% UN Manual of Tests and Criteria See Appendix 5 {H% /
External short |s1/56/AC. 10/11/Rev. 6 Section 38.3 Test T|5 Passed
circuit i
I%X_'-".%‘EJ (XTI B R MBS %ﬂyﬂfﬁnﬁ v
N T ST/SG/AC. 10/11/Rev. 6 38.3 RIT.6 | | WK 6
6 }’ﬁﬁ" UN Manual of Tests and Criteria Se(lj[ Appendix 6 {j% /
Impact ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test T6 Passed
l?_t;i.};ﬂ Hﬁ;f@@%%i@iﬁiﬂ@ﬂw'ﬁﬁﬁ}%ﬂm i
e Ty ST/SG/AC. 10/11/Rev. 6 38. 3 HRUET. 7 W 7
7 0 ﬂﬁhqﬂ' UN Manual of Tests and Cr%tcria L S{:gf Appendix 7 «é\l-% /
vercharge ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test T|7 Passad
%ﬁfﬁﬁfﬂ @%?fiﬁ%ﬁ%ﬁ%ﬂ*}f&&-ﬁ‘g{%@#nﬁ i
THY ST/SG/AC. 10/11/Rev. 6 38.3 BUUAT. 8 W 8
8 E‘E:fﬁlJE{EE UN Manual of Tests and Criteria See Appendix 8 ‘Q-)H} /
Forced discharge |st/s/AC. 10/11/Rev. 6 Section 38.3 Test T/8 ' Pusned
o IR A FBHRRE: 20°C-22°C ; SRR 1 /%
Test Environment Ambient temperature:R0°C-22°C;Ambient humidity:/%
Condition
RAH B )
AT A Test Item
-‘:L 4 -
Subcontracted Test SbxpE | A / Bl 4 /
Condition Subcontracted | Name Post Code
Laboratory Huhk / w,1E y
Address Tel

M "3
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B5 i R E LA | REERE
No. Name of Test Items Altitude simulation
. . RIS BT RIS Aft
pra- kA RIS F] Before RIS er FRRE Fl s E | i
Yag Sample Status RE g /5 RE FE&RE | Mass Loss | Residual | ILE
Sample Mass ocv Mass ocv OCV  |Other
No. /g A% /g AY /% /% Event
ICYCHEAEFEHL - s T )
001 1CYC Fully charged 453. 61 20. 60 453. 55 20. 56 0.01 99. 81 (0]
002 | jevopaiart | 453.15 | 20.62 | 453.10] | 20.59 0. 01 99.85 | o
003 | oyerocasi® | 45448 | 20,12 | 4saan| | 20047 0.02 | 100.00 | O
004 | oyroesi | 453.40 | 20,60 | 453.38| | 20.57 0. 00 99.85 | ©
005 | sovepiin® | 453.84 | 20.60 | 453.80| | 20.56 0. 01 99.81 | o
006 | socverarire | 45142 | 20.60 | 451.39]| 20.56 0.01 99.81 | ©
007 | sorererre | 453.16 | 20.60 | 453.11] | 20.57 0.01 99.85 | o
008 | sovcporcint | 454.31 | 20.61 | 454.27|| 20.58 0. 01 99.85 | o
J- f‘ﬁf }'ETMS spalcec;‘fli)tle;f}(ionally
Fix: L V-IRA DMk R-2E F-RK 0-Z#k| LRA. MK, LK. Ak,

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No I.eakage,No Venting,

No Disassembly,No Rupture & No Fire.
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B , BAMAE LA | AR
No. Name of Test Items Thermal| test
. s YN )
*_-%Jgn ﬁa%%#é 1%(«% A Before 11;\.5?1.)1; After ﬁ%#ﬁk %‘J’%V‘E‘E -}:\t‘f&
%5 Sample Status RE ViR R FrE&d, /& | Mass Loss Residual | #
Sample Mass ocv Mass ocv OCV  |Other
No. /g Y /g A% /% /% Event
001 | oy pia i | 45355 | 20,56 | 453.12]| 2042 0.09 | 99.32 | o
002 | oy ® | 45310 | 2059 | 452.65|| 20.43 0.10 | 99.22 | o
003 | oypost st o asaar | 2047 | 453.98|| 2036 0. 09 99.46 | o©
004 | oySomdst | as3.38 | 2057 | 452.93|| 20,43 0. 10 99.32 | o
005 | goveperianit | 453.80 | 20.56 | 453.45|| 20.42 0.08 | 99.32 | o
006 | soovcroriani® | 45139 | 20.56 | 450.99|| 20.42 0. 09 99.32 | o
007 | sevcpaiend | 45311 | 2057 | 452.87|| 2041 0. 05 99.22 | o
008 | spcveporiiooe | 4sa.27 | 2058 | 453.89 || 20.43 0.08 | 99.27 | o
\| ¢ 2[This space intentionall
i}i!ﬁ 118 Spalkcli‘gli}l(;]f;]klolld y
Gk LR V-IRA DR R-20E F-RK 0-Z MR, | LB, AMK. TkE. Fik.

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No L

No Disassembly,No Rupture & No Fire.

cakage,No Venting,
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No Disassembly,No Rupture & No Fire,

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Le

akage,No Venting,
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A% 5 WRAE LA | i
No. Name of Test Items Vibratidn
“ia sk s -
= Bk A REH Before RIEVE After Ve 2 LAE N i,
5 Sample Status Vi a FROEl RE Fr 3, /% | Mass Loss | Residual | 3
Sample Mass ocv Mass ocv ocv Other
No. /g v /g A /% % Event
000 | oy Gk | 45312 | 2042 | 453.01 || 20,40 0.02 | 99.90 0
002 | oAl | a52.65 | 20,43 | 452.63 || 20,41 0.00 | 99.90 0
003 | |operoien® | 453.98 | 20.36 | 453.87 | 20.34 0. 02 99. 90 0
004 | o GOEEES 45203 | 2043 | 452.89 | 20 39 0. 01 99. 80 0
005 | soveporit | 453.45 | 2042 | 4s53.32 | 20.40 0.03 | 99.90 | o
006 | soneromeanit | 450.99 | 20.42 | 450.83 | 9274 0.04 | 100.00 | o
007 | ovepreart | 452.87 | 20.41 | 450.53 | 20.38 0. 08 99. 85 0
S0CYCIEARFr by ‘ . e ‘
008 | sevc Fuity otcged | 463.89 | 20.43 | 453.70 | 20 41 0.04 | 99.90 0
\ 1 g e This e intentionall
ATEE™ PN bk
Fik: LR V-RA D-fEA R-LE F-Ak 0-% i8R, LA TR, Rakgl., Ak,
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No Disassembly,No Rupture & No Fire.

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Le ikage,No Venting,
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A5 R B L #k ity
No. 4 Name of Test Items Shiock
s =
e BBk RIEAT Before 1:"\.5.-4},5‘ After B L Fl b E 40,
%5 Sample Status mE | FRbE| S ¥, % | Mass Loss | Residual | 2R,
Sample Mass ocv Mass ocv ocv Other
- i N A v % /% | Event
001 | oxchony med | 453.01 | 20.40 | 453.01 | 20,38 0. 00 99.90 | o
002 | 1oxchory et | 452.63 | 20.41 | 452.65 | 20.40 0. 00 99.95 | o
003 | 1oy Fuonty naeed | 453.87 | 20.34 | 453.88 | 20, 32 0. 00 99.90 | o
004 | oxc oty mees | 452.89 | 2030 | 452.88 | 20,37 0. 00 99.90 | o
005 | socvemnae o | 453.32 | 20,40 | 453.33 | 20,38 0. 00 99.90 | o
006 | socve oy meeged | 450.83 | 20,40 | 450.84 | 20,38 0. 00 99.90 | o
007 | socne e es | 452.53 | 20,38 | 452.53 | 20,3 0.00 | 99.90 | o
008 | socvc rorns msed | 453.70 | 20,41 | 453.70 | 20.39 0. 00 99.90 | o
j.—Ff’_EE'“]iS Spa]ceuftinbtleanniionally
i L V-IRA D-ARAR R-BZ PRk 0-Fiif. Jima.. TG BB, RATK,
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B 5 R B 4 A A4
No. Name of Test Items External short circuit
Haths HaRrs HERER KB P
Sample No. Sample Status M, Exterr}%éTemperature Other Event
001 ICY(IC?‘SﬁfC}Efgcd 72.0 0
002 1cv(lzcggﬁ? C}Esgcd 73.1 0o
un= 1cv({c;[8f?? ;j‘ﬁ};iged 70.9 0
004 ICYéCEfiﬁ?(ﬁEgod 75.9 0
005 SOngngﬁ?zﬁﬁged 4.1 0
4ng 505\?8?51??&2%@ 76.0 Y
0ot socggcgﬁﬁfﬁﬁgcd 2.5 0
008 Sﬁcggcgﬁﬁ?cﬁhgged 73.8 0
DR EE This space inbL]L;nntkionally left
iz D-MAR R-2REL TR K 0-LMBik. LAK. FakiL
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.
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A5 . HRIR B % #x il
No. Name of Test|ltems Impact
Hahs Ha kA FRRBRGEL Heng
Sample No. Sample Status Max. Extcrn/a%:Temperature Other Event
10YC 50%754t & 3
009 ICYC 50% Capacity 24.2 0
1CYC 50%%s 4t
010 1CYC 50% Capacity 24.0 0
1CYC 50%%cHit
011 ICYC 50% Capacity 24.2 0
1CYC 50%28 4k "
012 1CYC 50% Capacity 4.1 0
; 1ICYC 50%%¢4t ;
013 1CYC 50% Capacity 241 0
ElfFfﬁlél This space intentionally left

blank

HiE: DR F-ALK 0-FfBk, Ak,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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A5 7 AR |8 & A 10 78 H,

No. Name of Test Items Overcharge
Mo th 5 (R S FHeR L
Sample No. Sample Status Other Event

o1 1010 Ful shagged 0

015 ICYéCrEﬁ?ﬁﬁgcd 0

016 ICYC{'%S%??&&?@(I &

o7 LU Furby o B

018 5OC§€C§ﬁﬁ3jfr§Eged a

019 SchgCrgﬁVﬁiEgtd a

020 SUngCI"{Eﬁ}?ﬁigud Q

- bUC?SC[YEIﬁI;J\:?EFEng 0
DRNE This space intentionally left blank

HiE: D-fRIK F—Aeok O-ARIR, FAz k.,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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g . e TR T Py, ]
No. Name of Test [tems Forced discharge
B HmkA L
Sample No. Sample Status Other Event

022 1CYC ll(iicljvn?;jﬁiarggd 0

023 1CYC ll(ilyl(f;u{ci}f{c?drgcd 0

024 1cYe I}&Ef?ﬁirgm 0

025 1CYC ll'cilylclj;fjtljfic?liargcd 0

026 1CYC llsuﬁ(lﬁicli?ifarged 0

027 1CYC lf?.ﬁi?%l%f‘drged O

028 1cYC lrclrlcf‘f%}i?med %

029 1CYC ﬁ?ﬂ%@nﬁﬁiﬁrm 0

030 1CYC I}T?J‘Ilﬁinafi?arged 0

031 1cye Irﬁi)vhﬁhfﬁmd 0

032 50{:\{05?5.‘.]1(:1'7;5{:;}&?;;;.;(1 Y i
033 50CYC5??Eziﬁj£{EﬁiE1rged 0

034 5OCYCEOI§FICliE?J§ﬁ§:F}?arged 0

05| ol DR 0

50CYC Fully discharged

036 SOCYC‘S(I)?ClJYI(.:l'jj;{i}\Zi}f{c?irged 0 .
037 SOCYC5 ?%chljf E;éiﬁg(c?arged 0

038 SOCYCS%?:’ICE\?%?;{{C,?M@(I 0

039 socvcs??cflcj?ﬁjﬂiﬁarged 0

040 SOCYCS?%%??iﬁrged 0

041 50CYC5E A i o

50CYC Fully discharged

FiE: DR A2k 0-%frsk. TAK,
Note: D-Disassembly F-Fire O

-No Disassembly & No Fire.
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